KONGSKILDE spare parts list

Variant VPS & VP!



VPS & VPU

Type: Type: Type: *oznm-ﬂh LDE
Pack: Pack: Pack: © Xpare parts fist
Type: Type: Type: Type:
Pack: Pack: vwwxu vwwr“
Type: Type: Type: Type:
vw@n vmnnm” vwwx“ nmﬂ?
Fig. No. Pack No. Seriai No. Part No. Pcs. Notes )
1 00 407 014 8 Circlip 225 x 1,2 mm
2 90 100 143 4 Pin for sidespindle
3 90 100 285 1 Treaded end, right
4 90 100 138 1 Counter nut M33 x 2 mm
5 90102017 1 Sidespindie
8 90 100 286 1 Treaded end, left
7 90 103 023 2 Sidespindle complete, incl. items 3-6
10 00421 000 2 Grease nipple M6
11 00 407 037 4 Circlip 850 mm
12 00323 164 4 Bushing
13 90 100 136 2 Pivot frame pin
14 00316 006 8 Lock nut M16
15 00 306 056 [ Steel boit M16 x 40 mm, st. 8.8
20 90 102 003 1 Extension frame, 80 cm-VPS/V/PU
21 S0 102 004 1 Extension frame, 90 cm-VPS/VPU
22 90 102 061 1 Extension frame, 100 cm-VPU
25 90 103 518 1 Main frame 2-furrow, 80 ¢m-VPS
26 90 103 519 1 Main frame 3-furrow, 80 cm-VPS
27 90 103 520 1 Main frame 4-furrow, 80 cm-VPS
28 90 103 515 1 Main frame 2-furrow, 90 cm-VPS
29 90 103 516 1 Main frame 3-furrow, 90 cm-VPS
30 90 103 517 1 Main frame 4-furrow, 80 cm-VPS
35 90 103 021 1 Main frame 3-furrow, 80 cm-VPU
36 90 103 040 1 Main frame 4-furrow, 80 cm-VPU
37 90 103 022 1 Main frame 3-furrow, 90 cm-VPU
38 90 103 041 1 Main frame 4-furrow, 90 cm-VPU
39 90 103 098 1 Main frame 3-furrow, 100 em-VPU
43 00 316 006 4 Lock nut M16
44 00 306 095 4 Steel bolt M16 x 140 mm, st. 8,8
45 90 102 019 1 Main frame connection
486 00 316 006 2 Lock nut M18
47 00 331 056 2 Flat washer M16
48 90 410 002 2 Spring
49 90 102013 1 Supporting leg, top part
50 90 090 133 1 Handle
51 90 102 009 1 Supporting leg, bottom part
55 90 898 069 1 E<«% :S_.:mw e pa
56 90 100 145 1 Main axle
80 00 323 267 1 Open-end spanner 41 x 46 mm
51 00 323 266 1 Open-end spanner 30 x 36 mm
62 00 323 155 1 Ring spanner 22 x 24 mm
63 00323 265 1 Ring and open-end spanner 19 mm
64 90 102 055 1 o
CPL 90 273 005 1 Set of spanners, 5 units incl. items 60-64

Date: 1991.05 KONGSKILDE MASKINFABRIK A/S . DK-4180 SOR® . DANMARK

€3



VPS & VPU

Oscilante

Type: OSCILANTE Type: Type: “oznmmﬂm LDE
A Pack: 90103078 Pack: Pack: spuve paris fist
Type: Type: Type: Type:
Pack: Pack: Pack: vww_n
Tyne: . . .
Type: Type: Type: Type:
Pack: Pack: nwo.n nmﬂ?
Fig. No Pack No. Serial No. Part No. Pcs. Notes
1 00333 068 1 Lynch pin 84,5 mm
2 90 102 054 1 eadstock pin
3 90 102 018 2 Spindle for side adjustment
4 00333011 2 Hair pin clip o4 mm
5 00 316 048 8 Lock nut M20
[3 00306 119 8 Steel boit M20 x 55 mm, st. 10,9
7 90 102 070 2 Cross shait
8 90 100 273 2
2 00 333 020 2 Slottet spring pin 812 x 60 mm
10 00333014 2 Lynch pin 29,5 mm
CcPL 90 103 095 2 Complete, incl. items 7-9
1 90 898 068 1 Headstock
12 00 402 012 1 Cone roller bearing 33 018
13 00413 103 1 Seal plate
14 00 421 000 1 Grease nippie M6
15 00 402 011 1 Cone roller bearing 32 313
16 00 413 102 1 Seal plate
17 90 100 132 1 Cap
18 00 323 187 2 Round nut M60 x 2 mm
19 90 100 212 1 Spacer
40 90 102 082 1
41 00 407 009 2 Circlip 35 x 1,5 mm
v 42 00316 048 2 Lock nut M20
43 00 306 119 8 Stesl boit M20 x.55 mm, st. 10,9
44 00 316 048 8 Lock nut M20
45 00333014 2 Lynch pin 89,5 mm
46 90 102 081 2
47 00 306 096 2 Steel boit M20 x. 130 mm, st. 8,8
48 90 100 292 2
49 90 100 297 2
50 90 100 273 2 o
51 00333054 2 Slotted spring pin 212 x 70 mm
52 90 102 080 1 i

Date: 1991.05

KONGSKILDE MASKINFABRIK A/S . DK-4180 SOR® . DANMARK

(41



Type: KONGSKILDE

<mum m <v c Wwwm Mwmcm Pack: spare parts list

Type: Type: Type: Type:
vww.mn _uwmun Pack: uMW?
& Type: Type: Type: Type:
_uwor“ Pack: vwmm” vwwr
Fig.No. | PackNo. Serial No. PatNo. | Pes. | Notes
1
1 00 420 086
m 00413 105 Copper washer g23/18 x 1,5 mm
4 90 460 099 Hose assy. 1400 mm
5 00 420 089
] 00 308 001 Steel bolt M6 x 10 mm,st. 8,8
7 00315 028 Steel nut M6,st. 8,8
8 00 407 009 Circlip 235 x 1,5 mm
9 90 100 134
15 15 90 473 000 Seal kit complete
\I 16 00 421 000 Grease nipple M6
N 17 90 470 002 Cylinder complete
N CPL 90 100 152 Complete, inci. items 18-22
24 00 407 036 Cirdlip 840 x 1,75 mm
30 00 308 002 Steel boit M8 x 25 mm, st. 8,8
31 90 100 153
32 00315012 Steel nut M8, st. 8,8
34 00 420 103
45 90 060 558 Trip cylinder complete, incl. items 46-51
46 90 070 255 Piston rod _
. CcPL 90 070 246 Seal kit complete, incl. items 47-50 ™0 ¢ fo oL
2y 51 90 070 260 Cylinder tube
’ 52 90070 257 Restrictor
54 00420 073
55 90 460 091 Hose assy.
CPL 00420 094 Complete, incl. items 56-58
59 90 100 150 80 cm
55— 80 90 100 151 90 cm
\ 61 90 100 245 100cm
— CcPL 00 420 091 Complete, incl. items 62-68
[ 81 B
70 ‘1 90100 146 80cm
86 82 71 90 100 147 90 cm .
| 8 83 72 90 100 243 100 cm
! 84 . 73 00323 239 Hex-socket cap screw M6 x 25 mm
76 . 74 00 420 096
\»ﬁ 75 00315013 Steel nut M10, st. 8,8
CPL 00 420 090 Complete, incl. items 76-80
55 m@ a1 90 100 148 80 cm
< m C 1/ 82 90 100 149 90 cm
' 90 83 90 100 244 160 cm
78 — CPL 00 420 092 Complete, incl. items 84-86
77 _ 90 90 460 091 Hose assy. 550 mm
N 91 00420 073
92 00 420 097 )
93 00413 106 Copper washer 832/26 x 1,5 mm
94 00 420 101 Accumulator 3,5 1.
95 90420019
CcPL 00 420 090 Complete, incl. items 100-102
105 00 420 072 .
106 00 413 070 Copper washer 222/17 x 1,5 mm
107 00 420 084
109 00420 093
110 90070 250
111 00 420 085 Pressure gauge
113 00 420 045
9 114 00413070 Copper washer 822/17 x 1,5 mm
B 115 00 420 099
8 117 00 420 082
118 90 460 105 Hose assy. 2500 mm
[y 120 00 420 103

I“O‘?@U\
-0

58
P 57
uT\ 255 ?WN :ml\w@
120

55

Date: 1991.05 KONGSKILDE MASKINFABRIK A/S . DK-4180 SORZ . DANMARK



VPS & VPU

210 443y

Type: Type: Type: Noznm-hn-um
AB Pack: 90103 001 AC Pack: 90103 064 Pack: spare parrs list
Type: Type: Type: Type:
Pack: Pack: Pack: vwmx“
Type: Type: Type: Type:
Pack: Pack: v‘mﬁ%u nwwr.
Fig. No. Pack No. Serial No. Part No. Pes. Notes
1 00 333 052
2 90 090 066
3 90 100 137
4 90 102 073
5 90 102 006
[ 00 323 201
7 00315 020 Steel nut M16,st. 8,8
4 00 333 052
9 90 100 278
10 90 100 139
11 00 333 052
12 00 333 049
13 90 100 135
14 00 306 120 Steel bolt M16 x 55 mm,st. 10,9
15 00 316 047 Lock nut M16
EYIEY
18 96102637 MOt
17 00 333 069 Lynch pin 28 mm
18 90 100 142
20 90 102 022 Steel bolt M24 x 200 mm st. 8,8
21 00 306 127 Steel bolt M16 x 197 mm, st. 8,8
22 00 331 056 Flat washer M16
23 00 316 006 Lock nut M16
24 00331 058 Flat washer M24
25 00316 010 Lock nut M24
26 90 102 008
30 90 102 032 Shank for skimmer
31 90 100 144 U-clamp
32 00 308 009 Steel boit M16 x 45 mm, st. 8,8
33 90 340 049 Steel bolt M16 x 25 mm with point, st. 8,8
34 00315 021 Steel nut M10, st. 8,8
35 90 102 033 Frog for skimmer, right
36 90 102 034 Frog for skimmer, lef
37 90 102 065 Frog for maize skimmer, right
38 90 102 066 Frog for maize skimmer, lo
39 00 333 065 Split pin @5 x 50 mm
40 90 898 063 Mouldboard for skimmer, right
41 90 898 064 Mouidboard for skimmer, lef
42 00 323 240 Plough bolt M10 x 25 mm
42 90 898 061 Share for skimmer, right
44 90 898 062 Share for skimmer, ie
48 90 210 060 Mouldboard for maize skimmer, right
47 S0 210 061 Mouldboard for maize skimmer, lei
48 00 316 006 Lock nut M16
50 90 100 519 Leg
51 90 102 504 Flange
52 00306 121 Steel boit M20 x 75 mm, st. 8,8
53 Q0 308 009 Steel bolt M16 x 45 mm, st. 8,8
54 00 323 257 Shear bolt M14 x 70 mm
55 00323 201
56 00 308 120
57 00316 006 Lock nut M16
58 00315020 Steel nut M16, st. 8,8
59 00316 047 Lock nut M16
60 90 100 518 Spacer
62 00316 048 Lock nut M20
63 90 102 022 Steel boit M24 x 200 mm, st. 8,8
64 00 306 127 Steei bolt M16 x 195 mm, st. 8,8
65 00 331 056 Fiat washer M16
86 00316 006 Lock nut M18
67 90 102 500 Furrow console
88 90 102 508 Support block bolt
70 00 316 006 Lock nut M16
71 00331058 Flat washer M24
72 00316 010 Lock nut M24
73 80 102 501 Support block

Date: 1991.05 KONGSKILDE MASKINFABRIK A/S . DK-4180 SORQ . DANMARK



Type: T83-14"R Type: T83-14"L Type: T83-16"R KONGSKILDE
< wm m < ﬁc A Pack: 900863 159 A Pack: 90063 168 A Pack: 90063 165 spare parts list
Type: T83-16"L Type: Left part Type: Right part Type:
A Pack: 90083173 B Pack: 90083 167 B8 vﬂﬂmn mooo 166 _u.ww\ﬁ
2 Type: Type: Type: Type:
vwﬂx” vmﬂx“ nwmun vWWx.
Fig. No. Pack No. Serial No. Part No. Pcs. Notes
1 90 210 000 1 Mouidboard, right
2 90 210 001 1 Mouldboard, left
3 00 323 243 2 M10 x 25 mm plough bolt w. nut, 2 noses, st. 8,8
5 00 323 244 5 M12 x 30 mm plough boit w. nut, 2 noses, st. 8,8
7 00 331 043 2 M12 flat washer
CPL 90 063 160 1 Mouldboard right compl. inci. items 143+5+7
CPL 90 063 169 1 Mouidboard _%ﬂ compl. incl. items 2+3+5+7
10 90 210 002 1 Mouldboard shin, right
" 90 210 003 1 Mouldboard shin, left
5 12 00 323 243 1 M10 x 25 mm plough bolt w. nut, 2 noses, st. 8,8
4
85 14 00323 244 1 M12 x 30 mm plough bolt w. nut, 2 noses, st. 8,8
CPL 90 063 161 1 Mouidboard shin right ncl. items 10+12+14
CPL 90 063 170 1 Mouidboard shin left cpi. items 11+12+14
18 90 250 003 1 Mouldboard brace
19 00315019 3 M20 nut
20 00316 017 1 M20 counter nut
21 90 062 105 1 Brace bracket, right
22 90062 110 1 Brace bracket, left |
25 90 063 163 1 T: iece for landside, 210 mm
26 90 060 349 1 Tail piece for landside, 150 mm
) 28 00 323 226 2 M12 x 35 mm plough bolt with nut, st. 8,8
5 IR 29 00 316 047 1 M16 lock nut X
7 30 00 323 201 1 M16 x 55 mm bolt, special
31 : 90 230 020 1 Landside, 320 mm - standard
32 90 063 347 1 Landside, 465 mm
33 90 060 348 1 Landside, 600 mm :
_| 34 00 323 226 2 M12 x 35 mm plough bolt with nut, st. 8,8
31A 40 90 062 102 1 Frog, right
41 90 060 111 1 Frog, e .
42 90 060 184 1 Share upper part, right
43 90 060 188 1 Share upper part, left 5
- 45 00 323 225 3 M12 x 30 mm plough bolt with nut, st. 8,8
46 90 062 103 1 Share lower part, 14" right
47 90 062 107 1 Share lower part, 14" left
Bb.)_ 96A 48 90 062 106 1 Share lower part, 16" right
\Iw) 18A 49 90 062 108 1 Share lower part, 16”7 left
mw 50 00323 233 1 M12 x 28 mm plough bolt conic w. nut, st. 8,8
S 55 90 062 104 1 Front frog extension, right
- 56 90 062 109 1 Front a.oum extension, le .
_! 57 00 323 226 3 M12 x 35 mm plough bolt with nut, st. 8,8
60 90 060 185 1 Reversible point, rigth
61 90 080 189 1 Reversible point, left 3
63 00 323 236 1 M12 x 40 mm plough bolt conic w. nut, st. 8,8
65 00323 234 1 M12 x 32 mm plough bolt conic w. nut, st. 8,8
V 70 90 060 203 1 Coverboard blade, right
g < 71 90 060 204 1 Coverboard blade, left
hey ; ) 72 90 060 201 1 Coverboard bracket, right
gea- /7 B F 7 o 73 90060202 | 1 Goverboard bracket. let
63A— V sl o $ - 74 00323 226 2 M12 x 35 mm plough boit with nut, st. 8,8
mmw ~/ 75 00 331 043 4 M12 fiat washer
96A 77 00 323 249 2 M12 x 40 mm plough boit w. nut, 2 noses, st. 8,8
~45A 80 00 323 228 2 M12 x 40 mm plough boltw, sq. shouider and nut
CPL 90063 178 1 Landside share R w. bolts, . items 80+81
CPL 90 063 179 1 Landside share L w. bolts. incl. items 80+82
84 90 060 207 1 Mouldboard tail piece, right
85 90 060 208 1 Mouldboard tail piece, left
94 00315013 M10 mm steel nut, st. 8,8
96 00315016 M12 mm steel nut, st. 8,8
96A
50A
{i.

Date: 1991.05 KONGSKILDE MASKINFABRIK A/S . DK-4180 SOR® . DANMARK



VPS & VPU

T 85/28 & T 85/38

122A

23A
NS | 24A

257

Type: T85/28-14°R f Type: T8528-14°L Type: 185/28-16°R KONGSKILDE
A phck 90203008 A Pack: 90 203 007 A nwﬂon 90 203 008 spare parts iist
Typo: 185/28-16°L Type: T85/38R Type: T185/38L . Right part
A PP2 90203009 A PEL 90203010 A PP e0203011 B LIPS 90235020
Type: Leftpart Type: Type: Type:
o Dpe S | P s o
Fig No. | PackNo. | Serial No. PariNo. | Pes. | Notes
1 90 260 026 1 W Mouidboard tail piece, 1&3
2 S0 260 027 1 Mouldboard tail piece, leit
3 00 331 043 2 31/2" flat washer
4 00 323 250 2 M12 x 45 mm plough bolt w. nut, 2 noses, st. 8,8
5 00 331043 2 I g1/2" flat washer
7 00 315019 3 M20 steel nut, st. 8,8
8 90 060 339 1 Mouldboard brace, 185/28
9 90 060 338 1 Mouldboard brace, T85/38
10 00316017 1 | M20 counter nut
11 00331 043 2 | 21/2" flat washer
12 90252013 | 1 | Brace bracket right
18 90 252 014 1 | Brace bracket, e .
14 00323 244 11 M12 x 30 mm plough boit w. nut, 2 noses, st. 8,8
15 90 060 319 1 Mouldboard with bolts, i ht
16 90 060 320 1 Mouldboard with bolts, i
llli\l!\lilllf —_———
17 00 316 047 1| M6 lock nut ]
18 90 063 163 1 | Tail piece for landside, 210 mm
20 90 060 343 1 | Brace bracket
21 90 060 344 1 Brace for share, 785/38
22 90 060 321 1 Mouldboard shin right with bolts, T85/28
e —
23 90 060 322 1 # Mouldboard shin left with boits, T85/28
24 90 060 332 1 Mouldboard shin right with bolts, T85/38
25 90 060 333 1 Mouidboard shin left with bolts, T85/38
30 00 323 201 1 M186 x 55 mm bolt, special
31 00 323 226 2 M12 x 35 mm plough bolt with nut, st. 8.8
I S S e
32 90062 122 1 | Frog,right
33 30062123 | 1 | Frogleft )
34 00323 225 3 | MI12%x30mm plough bolt with nut, st. 8,8
35 | 90 060 184 1 |  Share upper partright, 785/28
36 | 90 060 188 1 Share upper part leit, 185/28
37 90 060 336 1 Share upper part righ
38 90 060 337 1 Share upper part leit, T85/38
40 90 062 103 1 Share lower part right, T85/28-14"
41 90 062 107 1 Share lower part left, T85/28-14"
42 90 062 106 1 Share lower part right, T85/28-18"
[ e
43 90 062 108 1 # Share lower part left, T85/28-16"
44 90062 120 1 Share lower part :ﬁ,r T85/38
45 90 062 121 {1 | Share iower partleft, T85/38
46 00323 233 1 M12 x 28 mm plough bolt conic with nut, st. 8,8
50 90 060 349 1 Tail piece for landside, 465 & 600 mm
[ S —
51 1 00323 225 2 | Mi12x30mm plough bolt with nut, st. 8.8
52 00323 226 4 M12 x 35 mm plough boit with nut, st. 8,8
53 90 230 020 1 1 andside, 320 mm
54 90 060 347 1 Landside,.465 mm
55 90 0860 348 L Landside, 600 mm
S A —
60 00323 226 2 M12 x 35 mm plough bolt with nut, st. 88
61 00 323 225 1 M12 x 30 mm plough balt with nut, st 38
62 90 062 130 1 | Frontfrog extension, right
63 90 062 131 1 | Front :o% extension, leit
64 00 323 236 1 | M12 x40 mm plough bolt conic with nut, st. 8,8
_ ] e
65 00 323 234 1 M12 x 32 mm plough bolt canic with nut, st. 8,8
66 90 060 185 1 Reversible point, :m!
67 90 060 189 1 | Reversible point, leit
70 90 060 350 1 ﬁ Share wing right, T85/28-14"
71 90 060 351 1 | Share wing left, 785/28-14"
N — e .-
72 90 060 352 1 Share wing right, 785/28-16"
73 90 060 353 1 | Sharewingle T185/28-16"
74 90 060 354 1 Share wing right, 785/38
75 90 060 355 1 Share wing left, T85/38
80 00315016 ” M12 steei nut, st. 8,8 -
90 . 0306120 | 1 | M16x55mm steel bott, st 109
91 00 306 034 1 M10 x 50 mm steel bolt, st. 8,8
g2 00 316 006 1 M M16 lock nut
93 00316 045 i M10 jock nut
94 90 232 122 i | Right
95 90 232 121 1 | Left
9% 90232 123 1 | Rght
97 , 90 232 120 1] le

Date: 1991.05 KONGSKILDE MASKINFABRIK A/S .

DK-4180 SOR@ . DANMARK



VPS & VPU

T 88/21

AN

B-70B \lmm ?lmm
9 | 638

. 5 L 64B
PAmaC
|

— . A
—— )

_ 70l

EV. 3

Type: T88/21-14"R Type: T88/21-14"L Type: T8821-16°R - KONGSKILDE
A vaoMu 80 203 091 A muMWk” 90 203 092 A vww.mn 90 203 075 spare parts list
Type: T88/21-16°L Type: T88R-14"R Type: T88R-14"L Type: T88R-16"R
A Pack: 90203078 B Pack: 90203087 B Pack: 90203088 B Pack: 90203089
Type: T88R-16"L Type: Right part Type: Leftpart Type:
B Pl 90203090 C Pl 90063201 c PR 90083202 PRk
Fig. No. Pack No. Serial No. Part No. Pcs. Noies
1 90 060 347 1 Landside, 465 mm
2 90 060 348 1 Landside, 600 mm
3 90 060 349 1 Tail piece for landside
4 00323 226 M12 x 35 mm plough bolt with nut, st. 8,8
5 00323 234 M12 x 32 mm plough boit conic with nut, st. 12,9
8 90 062 150 1 Front frog extension, right
7 80062 151 1 Front frog extension, le!
8 90 060 203 1 Coverboard blade, right
9 90 060 204 1 Coverboard blade, left -
10 90 260 028 1 Coverboard bracket, right
11 90 260 029 1 Coverboad bracket, left
i2 00 323 249 M12 x 40 mm plough bolt w. nut, 2 noses, st. 8,8
13 00 331043 21/2" flat washer
14 00323 250 M12 x 45 mm plough bolt w. nut, 2 noses, st. 8,8
15 90 230 020 1 Landside, 320 mm
16 00 323 236 M12 x 40 mm plough boit conic with nut, st.. 12,9
17 90 060 185 1 Reversible point, night
18 90 060 189 1 Reversible point, lef
19 90 242 022 1 Front frog extension, right
20 90 242 023 1 Front frog extension, le
21 00323 225. M12 x 30 mm plough boit with nut, st. 8,8
22 00 323 281 M12 x 45 mm plough bolt w. nut, 1 nose, st. 8,8
25 90 242 020 1 Frog, :ﬂ:
26 90 242 021 1 Frog, lef
27 90 063 163 1 Taii piece for landside, 210 mm
28 90 250 033 1 Mouldboard brace
29 80 250 032 2 Mouldboard brace
30 00315033 2/4 M20 nut
31 90 252 022 1 Brace bracket, right
32 90 252 023 1 Braca bracket, le
33 90 252 020 1 Brace bracket, right -
34 90 252 021 1 Brace bracket, lef
35 90 280 100 2 Spacer
36 00331062 4 230/16 x 1,5 mm nylon washer
38 90 210079 1 Mouidboard shin, right
39 90210078 1 Mouldboard shin, left
40 90 210 080 1 Mouldboard, right
1 90 210 081 1 Mouidboard, lef
42 00323 182 M12 x 30 mm plough boit w. nut, 2 noses, st. 8,8
43 00 323 238 M12 x 30 mm plough bolt w. nut, 1 nose, st. 8,8
44 00323 284 M12 x 80 mm plough boit w. nut, 1 nose, st. 8.8
45 00323 248 M12 x 35 mm plough bolt w. nut, 2 noses, st. 8,8
50 90 210 062 1 Right
51 90 210 066 1 Le
52 90 210 063 1 Right
53 90 210 087 1 Left
54 90 210 064 1 Right
55 90 210 068 1 Lef
56 90 210 065 1 Right
57 90 210 069 i Lef
80 80 060 150 1 Share, right/T88-12"
61 80 060 151 1 Share, left/T88-12"
52 90 060 062 1 Share, right/T88-14"
83 S0 060 063 1 Share, left/T88-14"
84 80 060 152 1 Share, right/T88-16"
65 90 060 153 1 Share, left/T88-16"
70 00315010 M12 nut

Date: 1991.05 KONGSKILDE MASKINFABRIK A/S . DK-4180 SORQ . DANMARK



Type: YPU Type: VPU Type: VPU *oznmﬂﬁﬂrﬂm
<m AD Pack: 90103 005 AE Pack: 80103014 BD Pack: 90103075 spare parts fist
Type: VPU Type: VPU Type: VPU Type:
BE Pack: 90103078 AF Pack: 80103079 BF Packi 20103 090 D Pack: 90093011
Type: Type: Type: ' Type:
.. | /488 £ Plok 90083000 F Phok 90093 406 Phok: Pank.
SR &W BN Fig. No Pack No. Seriai No. Part No. Pes. Notes
S 1 00 333 049 Slotted spring pin 28 x 40 mm
spring pi
] 508 2 90090 114
N 3 00 308 009 Steel boit M16 x 45 mm, st. 8,8
3 & 4 90 100 144
4 5 00 316 006 Lock nut M16
| 8 00316 006 Lock nut M16
7 00316 045 Lock nut M16
8 00 305 030 Steel bolt M10 x 45 mm, st. 8,8
9 00 307 003 Steei beit M16 x 45 mm, st. 8,8
10 00316 006 Lock nut M16
11 90818 078 Left
12 90 818 077 Right
20 00 305 072 Steel boit M16 x 75 mm, st. 8,8
21 00 323 207 Spring washer M16
22 00 421 000 Grease nipple M6
23 90 100 218
24 00421 000 Grease nipple M6
25 90 898 102 Leit
26 90 898 101 Right
27 90 898 080 Leit
28 90410012 Left
29 90 898 076 Left
30 00 306 109 Stesl bolt M14 x 80 mm, st. 8,8
31 90 090 111
32 00 316 026 Lock nut Mi4
33 90 898 072
34 90 898 079 Right
35 90410011 Right
36 90 898 075 Right
40 00 316 007 Lock nut M20
41 90080 112
42 00 323 167
43 00316 026 Lock nut M14
44 90090 111 ‘
45 00 3086 109 Steel bolt M14 x 80 mm, st. 8,8
46 00 306 071 Steel boit M12 x 35 mm, st. 8,8
47 00 421 000 Grease nipple M6
2 450 mm i %0 109282
49 90 100 287
50 90 102 079 Left
51 00 305 030 Steel bolt M10 x 45 mm, st. 8,8
52 00316 045 Lock nut M10
53 90 100 289 Leit
54 90 102 077 Left
55 - 00 306 054 Steel boit M16 x 35 mm, st. 8,8
56 00 333 021 Siotted spring pin @6 x 50 mm
% 06533 082 Slotted spring pin 05 x 30
otted spring pin 85 x 30 mm
59 50 092 103
2 500 mm 8 90092 103
81 50 102 078 Right
62 90 100 281 Right
63 90 102 076 Right
70 00 306 029 Steel set screw M10 x 25 mm, st. 8,8
71 380 090 117
72 00 421 000 Grease nipple M6
73 90 092 104
74 00 413 072 O-ring ©64,5 x 3 mm
75 90 480 051
78 00 402 003 Needle bearing # 30 26
77 0 413071 252/30 x 7 mm
g 500 mm 78 00413 073 Seal cover 7205/30
cPL 90 093 003 Compilete, incl. items 70-78
80 90 550 460
81 90 550 500
82 90 550 452
®
fi.

Date: 1991.05 KONGSKILDE MASKINFABRIK A/S . DK-4180 SOR® . DANMARK



VPS & VPU
. - VPU - VPS KON H
Y/ A BP2 90103 002 B P 90103 103 8 DPE do703 102 o ﬁmﬂzwﬂwm
Type: Type: VPS Type: VPU Type:
o] vamun 90 103 101 BC vwﬂmﬂ 90 103 061 BC vwmﬁ 90 103 062 D _uwwuﬁ 90 103 050
Type: VPU Type: VPS Type: Type:
ABC nmwr 90 103 066 ABC Pack: 90103 063 ack: vwwﬂ
Fig. No. Pack No. Serial No. Part No. Pecs. Notes
1 00316 045 Lock nut M10
2 90 102 068 L
3 00333 052 Slotted spring pin 85 x 30 mm
4 00333011 Hair pin clip 24 mm
5 90 100 259 Pin for cylinder attachment
5] 00 306 030 Steel sot screw M10 x 30 mm, st. 8,8
7 90 100 260
CPL 90 103 102 Complete, incl. items 1-7
10 00 316 044 Nut M8
11 90 100 153
12 90 102 050
13 00 308 003 Steel set screw M8 x 30 mm, st. 8,8
CPL 90 103 065 Complete, incl. items 10-13
15 90 102 064
i6 80 100 250 Special boit
17 90 102 063 .
18 00333018 Slotted spring pin @6 x 32 mm
19 90 410 007 Spring
20 00 316 007 Lock nut M20
21 90 102 067
22 00 421 000 Grease nipple M6
23 90 100 268 Scraper for wheel
25 90 410 070
26 00 421 000 Grease nippie M6
27 00 333 008 Split pin 28 x 40 mm
28 90 102 039 . Spindie for wheel
29 00 421 0G0 Grease nipple M6
30 90 102 025 Bracket for wheelshank
CPL 90 898 071 Complete, incl. items 31+36
3t 00 323 164 Bushing
32 00 306 056 Steel set scrow M16 x 45 mm, st. 8,8
33 00316 047 Lock nut M16
34 00 421 000 Grease nipple M6
35 90 102 021 Special boll
36 99 898 071 Console for wheel
37 90 100 141 Bushing for wheel
38 00 307 002 Steel set screw M16 x 36 mm, st. 8,8
39 00 316 007 Lock nut M20
40 90 102 027 Shank for wheel
41 00 306 056 Steel set screw M186 x 45 mm, st. 8,8
42 90 102 024 Wheel attachment bracket
43 00323 254 Stop screw M16 x 35 mm, st 12,8
44 00 316 047 Lock nut M16
45 90 100 170 Scraper for wheet
46 00 333 053 Slotted spring pin 88 x 60 mm
50 90 070 308 240 x 135 mm
51 00 413 099 Seal cover Z 007
52 00 401 030 Balil bearing # 62 06
53 90 070 306 Spacer
54 00 401 028 Bail bearing # 63 05
55 90 070 307 Flat washer 834/17 x 3 mm
56 00 316 006 Lock nutM18
57 90070 118 Dust cap 862 mm
58 90 440 012 w@«mwocxi,mﬂ_on;
59 90 440 011 ube 200 x 14,5
50 90-440-010— Rim 675 x 14,5 EO/ZOO.WO
CPL 90 443 002 Rubber wheel complete; ind."iters §0-60
70 00316 047 Lock nut M16
71 90 898 067
72 00 306 095 Steel boit M16 x 140 mm, st. 8,8
73 90 102 0586
-
fi.

2 Date: 1991.05 KONGSKILDE MASKINFABRIK A/S . DK-4180 SOR@ . DANMARK



Type: Type: VPS Type: KONGCSKILDE
C A Pack: 90103034 8 Pack: 90233022 Pack: Spare parts list
Type: Type: Type: Type:
VPS & VP , e e e e
Type: Type: Type: Type:
Pack: Pack: vwox” Pack.
Fig. No. Pack No. Serial No. Pan No. Pcs. Notes
1 90 460 106 3/8" x 2900 mm hose assy.
2 00 420 042 B 5602-8-10
CPL 00 420 089 Complete, incl. items 3-5
6 00 420 082
7 00 420 073
8 00 420 074
9 90 460 053
10 90 100 202 812x 115 mm
12 00 420 072
13 00 420 092
16 00 323 261 Hex-socket cap screw M12 x 150 mm, st. 12,8
17 00315037 Steel nut M12, st. 12,9
18 90 470 009 End cap )
CPL 90 470 010 Seal kit complete, incl. items 20-25
30 90 470 008 Cyiinder tube
31 00 322 001 Stop screw M6 x 10 mm
32 90 470 007 Piston
33 90 470 006 End cap
34 90 470 005 Piston rod
CPL 90 470 004 Cylinder complete 9125 x 40 mm, incl. items 16-34
35 90 100 200
36 90 102 048
37 00 407 014 Cirdlip 825 x 1,2 mm
38 90 102 049
39 90 100 138 Counter nut M33 x 2 mm
40 90 102 053
41 90 100 203
42 00316 044 Lock nut M8
43 90 100 153
44 90 102 050
45 00 308 003 Steel set screw M8 x 30 mm, st. 8,8
50 00 316 008 Lock nut M16
51 90 232 125
52 00 306 056 Steol set screw M16 x 45 mm, st. 8,8
53 00 306 030 Steel set screw M10 x 30 mm, st. 8,8
54 00 316 045 Lock nut M10
55 00315010 Steel nut M12, st. 8,8
56 05 000 506
57 00323 127 Share boit M12 x 48 mm
58 90 230 134
59 00 306 048 Steel boit M12 x 60 mm, st. 8,8
80 00 306 058 Sieei boit M16 x 60 mm, st. 8,8
61 90 102 021
62 00315033 Steel nut M20, st. 8,8
63 00 316 006 Lock nut M18
84 00 316 046 Lock nut M12
85 90232 124
-
i

Date: 1991.05 KONGSKILDE MASKINFABRIK A/S . DK-4180 SORQ@ . DANMARK

27



